Ferrari / LaFerrari / 008 - Secondary Air System

Go to order form
Diagram # Name Part # Fitted
Quantity
Quantity Select
1 PIPE FROM AIR VALVE TO RH HEAD 256598 1
2 PIPE FROM AIR VALVE TO LH HEAD 256596 1
3 RH VALVE FASTENER BRACKET 258254 1
4 LH VALVE FASTENER BRACKET 258252 1
5 SECONDARY AIR SYSTEM VALVE 284235 2
6 SPACER ASSEMBLY 264020 2
7 EMISSIONS CONTROL SYSTEM PIPE 290572 1
8 PRESSURE SENSOR 282849 1
9 PIPE 165446 2
10 CONNECTOR PIPE 280064 1
11 RING CLAMP 13433370 1
12 NUT 15896214 4
13 GASKET 202980 2
14 SCREW -M6 X 20- 231618 2
15 SCREW -M6 X 40- 231623 2
16 GROMMET 177576 4
17 FLANGED BUSHING 183898 8
18 CLIP 253769 1
19 WASHER 12601274 4
20 GASKET 186781 4
21 SCREW 10902824 4
22 WASHER 12601274 4
23 SCREW -M6 X 14- 231616 1
24 COLLAR 13432970 4
25 BRACKET 299736 1
26 SECONDARY AIR SYSTEM PUMP 247795 1
27 NUT 14040611 3
28 SCREW -M6 X 18- 231617 3